

POS NO.	SPARE PART DESCRIPTION	PCS	ITEM NO.	POS NO.	SPARE PART DESCRIPTION	PCS	ITEM NO.
	Floor-mounted bathtub mixer E-11657 -C20B		5702000	62	O-ring 11,6x2	1	5707305
				63	Gasket 18,5x12x2	1	5707315
1	Leg pipe	2	5702760	64	O-ring 29x2	2	9916283
2	Body set -machining	1	5702150	65	OR 5,7x1,9	3	9916032
3	Traditional handshower	1	2086400	66	Screw M4x6 ISO4027	1	9903212
4	Spout ver.1 -machining	1	5702460	67	Screw M4x5 ISO-4027	3	9903293
5	Hose G1/2-1500	1	5338000	68	Screw M4x4 ISO-4029	6	9903028
6	Clamping sleeve	2	5702910	69	Screw M3x6 ISO 7046	4	9903354
7	Leg pipe insert	2	5702710				
8	Clamping flange	2	5702930				
9	Supply pipe	2	5702920				
10	Leg cover	2	5217370				
11	Handle body	2	5582110				
12	Handle body	1	5707420				
13	Diverter BF12113 -2 way 90°	1	5702315				
14	Knurled sleeve bathtub spout	1	5590240				
15	Hose connector	1	5702360				
16	Cover knurled sleeve fi58	2	5217290				
17	Holder body	1	5702260				
18	Elbow body	1	5707210				
19*	Ceramic Head Right G1/2-90 Flush	1	2038320				
20	Ceramic Head Left G1/2-90 Flush	1	2038310				
21	Metal plinth	3	5582500				
22	Holder arm	1	5702220				
23	Stone plinth	3	5582800				
24	Spout connector	1	5702300				
25	Nut M40x1.5	2	5702750				
26	Stud M12x1 long	2	5103160N				
27	Hex ring cover	2	5217250				
28	Leg connector	2	5702410				
29	Knurled sleeve fi58	2	5217330				
30	Plinth mounting sleeve	2	5702430				
31	Knurled sleeve washbasin spout	2	5582340				
32	Hex ring handle	2	5582960				
33	Body perlator M21.5x1	1	5590200				
34	Diverter nut	1	5702320				
35	Cover stone	3	5582420				
36	Extension -70	2	5702420				
37	Elbow nut	1	5707250				
38	Elbow socket	1	5707290				
39	Hex ring spout	1	5582460				
40	Cover knurled sleeve fi36	6	5594470				
41	Cover knurled sleeve	3	5582380				
42	Knurled sleeve handle	3	5594140				
43	Screw M4x65	2	9903358				
44	Screw 5x50 + expansion bolt 8x40	8	9903283				
45	Aerator M21,5x1 FF	1	2040395				
46	Ring knurled sleeve	3	5702660				
47	Centering nut	2	5702740				
48	Arm sleeve	1	2811480				
49	Handle plug	3	2896430				
50	Check valve CV14-DN10	1	2328235				
51	Knurled sleeve insert	3	5702400				
52	Check Valve	1	2167217				
53	Plug no.2	2	5103370				
54	Sleeve	2	2097594				
55	OR 23.3x2.4	1	9916200				
56	O-ring 11,3x2,4	4	9917119				
57	O-ring 22x2,4	1	9916249				
58	OR 6x1	2	9916033				
59	OR 9x1,8	6	9917084				
60	O-ring20,3x2,4	2	9916170				
61	O-ring 17,3x2,4	12	9916150				